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REPORT OF ANALYSIS

Ref.No. :
SCM-156

Date
2-Jul-12

We have finished the analysis of silver sample received on 02 March 2012, the results are as following:

1. Silver Content

Our ref. Before melt After melt Lab Customer | Ag % | Fine silver
298319G4 9.80 9.80 - - 99.99 9.799
298319G5 18.40 18.40 - - 99.99 18.398

Total - - -

2. Au, B, Cd, Cu, Fe, Mg, Ni, Pb, Sb, Se, Te, Zn content of the silver sample

Our ref. Au | BifCd| Cr| Cu | Fe | Mg| Ni Pb Pd Sb | Se | Te Zn
298317G6 - - - - 110.30{ 34| - - - - - - 112 -

298317G7 - - - - 1117178 - - - - - - - -
** Unit of above table: ppm
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